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1. General Information
1.1.Description of Device (EUT)

EUT Name
Model No.

Test Model

Model Difference

HVIN/Hardware version:

FVIN/Software version:

Operation frequency

Modulation

Antenna Type

Intend use environment

Adapter:

Smart Sync Calendar WI-FI ENABLED

CF-1561P, WF185, CF-1001P CF-1563, CF-2152P, RCF-1561P, CF-1568M,
CF-2152W, CF-2705W, CF1566W

CF-1561P

All models are electrical identical including the same software parameter and
hardware design (i.e., circuit design, PCB Layout, RF module/circuit, antenna
type(s) and antenna location, components on PCB, etc.,), same mechanical
structure and design (including product enclosure, materials, etc.,). All models
are exactly the same in all aspects except for the model names and the
trademarks on the labels.

V1.0

V1.0

2.412-2.462GHz

802.11b: Direct Sequence Spread Spectrum(DSSS)
802.11g/802.11n(H20)
Orthogonal Frequency Division Multiplexing(OFDM)

FPC Antenna, Maximum Gain is +1.48dBi
Residential, commercial and light industrial environment

Switching Power Supply

Manufacturer: Shenzhen Sunshine Technogical Co.,Ltd.
Model: XSD-1201500DEXD

Input: 100-240VAC, 50/60Hz, 0.5A Max

Output: 12VDC, 1.5A

AC ADAPTER

Manufacturer: TEKA Technology Co., Ltd.

Model: TEKA-AC1B120150US

Input: 100-240VAC, 50/60Hz, 0.5A Max

Output: 12VDC, 1.5A

Power supply: 12VDC from Adapter
1.2.Channel List
Channel | Frequency Channel | Frequency [ Channel | Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 2412 2 2417 3 2422 4 2427
5 2432 6 2437 7 2442 8 2447
9 2452 10 2457 11 2462
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1.3.Summary of test result

RF PART
Test Items Test Requirement Result
Antenna requirement FCC part 15.203/15.247 (c) PASS
AC Power Line Conducted Emission FCC part 15.207 PASS
Conducted Peak Output Power FCC part 15.247 (b)(3) PASS
Channel Bandwidth& 99% OCB FCC part 15.247 (a)(2) PASS
Power Spectral Density FCC part 15.247 (e) PASS
FCC part 15.247(d)
Band Ed PASS
and =cge FCC part 15.205/15.209
Conducted Spurious Emission FCC part 15.247(d) PASS
Spurious Emission FCC part 15.205/15.209 PASS
Remark:
N/A is an abbreviation for Not Applicable.
Measurement Uncertainty is not taken into account for conformity statement
1.4.Special Accessories and Auxiliary Equipment
Description Manufacturer Model No. Hardware Version Software Version
/ 4 / / /

1.5.Test mode

The special RF test software was used to control EUT work in Continuous WIFI TX mode, and select test
channel, wireless mode.

Test mode Low channel Middle channel High channel
802.11b 2412MHz 2437MHz 2462MHz
802.11g 2412MHz 2437MHz 2462MHz

802.11n20 2412MHz 2437MHz 2462MHz

Note: Only the worst Data 1Mbps/6Mbps/6.5Mbps Record in the report
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1.6.Block Diagram

Note: All models come with two adapters, and you can choose one of them to power the product.

Conducted Emission

ACIN | ADAPTER DCIN EUT
Radiated Emission

ACIN | ADAPTER DC IN EUT
Conducted Spurious

ACIN | ADAPTER DCIN EUT
1.7.Test Conditions
Category Normal Conditions Extreme Conditions
Temperature range 15-35°C N/A
Humidity range 20-75% N/A
Pressure range 86-106kPa N/A
Power supply 12VDC from Adapter N/A
Note: N/A is an abbreviation for Not Applicable.

1.8.Measurement Uncertainty (95% confidence levels, k=2)

ltem MU Remark
Uncertainty for radio frequency +7X10-8
Conducted Emissions (150kHz~30MHz) +2.54dB
Radiated Emission(9KHz~30MHz) +1.6 dB

Vertical: +4.14dB

Radiated EmiSSion(30MHZ~1 GHZ) Horizontal: +4.25dB

Radiated Emission(1GHz~6GHz) +3.9dB
Radiated Emission(6GHz~18GHz) +4.3dB
Radiated Emission(18GHz~40GHz) +3.38dB
Uncertainty for conducted RF Power +0.20dB

Conducted spurious emissions +0.24dB
Uncertainty for temperature 0.6C
Uncertainty for humidity 1%

Test Report Tel:4000-875-382 0755-84829082 Web:Http://www.bkc-lab.com Page 7 of 75
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Bandwidth + 1.5x10-6
Time +2%
Duty Cycle +2%

Remark: The coverage Factor (k=2), and measurement Uncertainty for a level of Confidence of 95%

1.9.Test Facility

Site Description

Name of Firm

Shenzhen BKC Testing Co., Ltd.

Site Location

Room 103, 1/F, Huaya Building, Huaya Industrial Park, Longhua Community,
Longhua District, Shenzhen, Guangdong, China.

ISED CAB identifier CNO0188
ISED Company Number 34333
FCC Designation CN1416
Number
FCC Test Firm
Registration Number 0
1.10.Test Equipment
Conducted Test Site
Iltem [Kind of Equipment  |Manufacturer Type No. Serial No. Last calibration |Calibrated until
1 LISN R&S ENV216 102762 Mar. 10. 2025  [Mar. 09. 2026
2 EMI Test Receiver R&S ESCI 101424 Mar. 10. 2025 Mar. 09. 2026
3 Rf cables HTEC HCE 2M-CE N/A Mar. 10. 2025  [Mar. 09. 2026
Coupling/
4 Diamond CX210 N/A Mar. 10. 2025  |Mar. 09. 2026
Decoupling Network
5 CE Testing software |[EZ EZ-EMC / / /
Radiated Test Site(Below 1G and Above 1G)
Iltem | Kind of Equipment Manufacturer Type No. Serial No. Last calibration | Calibrated until
1 Antenna Schwarzbeck VULB 9168 01321 Mar. 20. 2025 Mar. 19. 2028
2 EMI Test Receiver R&S ESRP 101478 Mar. 10. 2025 Mar. 09. 2026
3 Preamplifier HP 8447D 2727A05345 | Mar. 10. 2025 Mar. 09. 2026
4 Double Ridged | SCHWARZBEC | gy 14 9120D 02621 Mar. 10. 2025 | Mar. 19. 2028
Broadband K
5 Preamplifier Schwarzbeck BBV 9718D 00041 Mar. 10. 2025 Mar. 09. 2026
6 Rf cables HUBER;SUHNE 8M-RE N/A Mar. 10. 2025 Mar. 09. 2026
7 Rf cables HUBER;SUHNE 1.5M-RE N/A Mar. 10. 2025 Mar. 09. 2026
8 Rf cables HUBER;SUHNE 1.5M-AP-RE N/A Mar. 10. 2025 Mar. 09. 2026
9 Loop antenna TESEQ HLAG6121 58357 Mar. 09. 2025 Mar. 10. 2026
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10 | Spectrum analyzer R&S FSP40 200061 Feb. 13. 2025 Feb. 12. 2026
Double Ridged
11 Broadband Horn COM-POWER AH-1840 10100009 Mar. 10. 2025 Mar. 09. 2026
Antenna
12 Spectrum Agilent N9020A MY50510311 | Mar. 09. 2025 Mar. 10. 2026
13 | RE Testing software EZ EZ-EMC / /
RF Test Site
Iltem | Kind of Equipment Manufacturer Type No. Serial No. Last calibration | Calibrated until
1 Spectrum Agilent N9020A MY50510311 | Mar. 09. 2025 Mar. 10. 2026
2 Vector source Agilent N5182A MY47420223 | Mar. 09. 2025 Mar. 10. 2026
3 Al instrument Rohde & CMW 500 101131 Mar. 09. 2025 | Mar. 10. 2026
Schwarz
4 control unit MW MW100-RFCB MW2(_):()))2111BK Mar. 09. 2025 Mar. 10. 2026
5 | RF Testing software MW MTS 8310 / Mar. 09. 2025 /
6 | Spectrum analyzer R&S FSP40 200061 Feb. 13. 2025 Feb. 12. 2026
Test software
Software name RF Testing software
Software version 2.0.0.0
Software name RE Testing software
Software version EMEC-03A2 RE+
Software name CE Testing software
Software version EMEC-3A1+
Test Report Tel:4000-875-382 0755-84829082 Web:Http://www.bkc-lab.com Page 9 of 75
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2. Conducted emission at the mains terminals test

2.1.Limit
Test Requirement: FCC Part15 C Section 15.207
Test Method: ANSI C63.10:2020
Test Frequency Range: 150KHz to 30MHz
Receiver setup: RBW=9KHz, VBW=30KHz, Sweep time=auto

Frequency Limits dB(uV)
Mkiz Quasi-peak Level Average Level
0.15 ~ 0.50 66 ~ 56* 56 ~ 46*
0.50 ~ 5.00 56 46
5.00 ~ 30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

2.2.Test Setup

PR 04m____
IReceiverH PC
/ : A
0.8m/ |
0.8m
* |
LISN t v

—1
E:50Q Terminator =

2.3.Test Procedure

1. The EUT was placed 0.1 meters from the horizontal ground plane with EUT being connected to the power
mains through a line impedance stabilization network (LISN). All other support equipments powered from
additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling impedance for the measuring instrument.

2. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back

and forth in the center forming a bundle 30 to 40 cm long.

3. 1/O cables that are not connected to a peripheral shall be bundled in the center. The end of the

cable may be terminated, if required, using the correct terminating impedance. The overall

length shall not exceed 1 m.

4. LISN at least 80 cm from nearest part of EUT chassis.

5.For the actual test configuration, please refer to the related Item - EUT Test Photos.

Test Report Tel:4000-875-382 0755-84829082 Web:Http://www.bkc-lab.com Page 10 of 75
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2.4.Test Result
Conducted Emission At The Mains Terminals Test Data
Temperature: 25°C Relative Humidity: 56%
Pressure: 1008hPa Phase Line
Test Voltage : AC 120V/60Hz Test Mode: Transmitting
Note: AC ADAPTER (model: TEKA-AC1B120150US)
/0.0 dBu¥

FO

C Pait1s CE-Class B_QP

F(

C Paft15 CE-Class B_AVG

e R |

=
=

Ed
£

W“

A

i

W AVE

0.150 0.500

[MHz]

5.000

30.000

No. Fr(er{\an;'ir;cy F(Esggl\r;)g izg;) r (l&g\lﬁ) (L‘;BTJ% M(ZE)'” Detector |P/F | Remark
1 0.1500 48.32 9.76 58.08 66.00 |-7.92 | QP P

2 0.1500 20.67 9.76 30.43 56.00 |-2557| AVG | P

3" 0.1680 49.09 9.78 58.87 65.06 | -6.19 | QP P

4 0.1680 18.68 9.78 28.46 55.06 |-2660| AVG | P

5 0.1860 46.26 9.79 56.05 6421 |-8.16 | QP P

6 0.1860 19.02 9.79 28.81 5421 |-2540| AVG | P

ré 0.2265 4512 9.80 54.92 62.58 |-7.66 | QP P

8 0.2265 19.65 9.80 29.45 52.58 |-23.13| AVG | P

9 02714 43.23 9.79 53.02 61.07 |-8.056 | QP P

10 02714 18.11 9.79 27.90 51.07 |-2317| AVG | P

11 0.4560 36.26 9.77 46.03 56.77 |-10.74| QP P

12 0.4560 10.22 9.77 19.99 46.77 |-26.78| AVG | P
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Conducted Emission At The Mains Terminals Test Data

Temperature: 25C Relative Humidity: 56%
Pressure: 1008hPa Phase : Neutral

Test Voltage : AC 120V/60Hz Test Mode: Transmitting
Note: AC ADAPTER (model: TEKA-AC1B120150US)

80.0

dBu¥

C Fa

t15 CE-Class B_OP

F(

C Fa

115 CE-Class B_AVG

peak

U AT EN TR

0.0

’ ! i'ﬁ ! w%{vmiﬁ

0.150

0.500

[MHz)

5.000

30.000

No. | Freency |Readng | Factr | Loue | ey [“oei cner o | memar
1 0.1725 48.07 9.69 57.76 64.84 |-7.08 | QP P
2 0.1725 19.41 9.69 29.10 54.84 |-2574| AVG | P
3* 0.1949 47.30 9.71 57.01 63.83 | -6.82 | QP P
4 0.1949 18.60 9.71 28.31 53.83 |-2552| AVG | P
5 0.2175 45.81 9.71 55.52 6291 |-7.39 | QP P
6 0.2175 19.02 9.7 28.73 5291 |-24.18| AVG | P
7 0.3030 41.41 9.70 51.11 6016 |-9.05| QP | P
8 0.3030 18.16 9.70 27.86 50.16 |-22.30| AVG | P
9 0.3255 40.42 9.70 50.12 5957 |-945| QP | P
10 0.3255 15.31 9.70 25.01 4957 |-2456| AVG | P
11 0.5280 33.02 9.70 42.72 56.00 |-13.28| QP | P
12 0.5280 12.21 9.70 21.91 46.00 |-24.09| AVG | P
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Conducted Emission At The Mains Terminals Test Data
Temperature: 25C Relative Humidity: 56%
Pressure: 1008hPa Phase : Line
Test Voltage : AC 120V/60Hz Test Mode: Transmitting
Note: Switching Power Supply (model: XSD-1201500DEXD)
80.0 dBu¥

FOC Pait15 CE-Class B_QP

FOC Pait15 CE-Class B_AVG

L R peak

a0 | b4 i A :
R WE sy | il
. I Wl s N

0.150 0.500 [MHz) R.000 30.000

No. | Fredveror | Readr | Fadr | vl | Lk MBI e || Romar
1 0.1680 48.98 9.78 58.76 65.06 |-6.30 | QP P

2 0.1680 18.18 9.78 27.96 55.06 |[-27.10| AVG | P

I 0.1905 49.62 9.80 59.42 64.01 459 | QP P

4 0.1905 17.31 9.80 27.11 54.01 |-26.90| AVG | P

5 0.2084 48.83 9.81 58.64 63.27 |-463 | QP P

6 0.2084 17.39 9.81 27.20 53.27 |-26.07| AVG | P

7 0.3149 42.65 9.77 52.42 59.84 |-742 | QP P

8 0.3149 15.05 9.77 24.82 4984 |-25.02| AVG | P

9 0.4650 37.78 9.77 47.55 56.60 |-9.05| QP P

10 0.4650 11.97 9.77 21.74 46.60 |-24.86| AVG | P

11 0.5100 37.88 977 47.65 56.00 |-8.35| QP P

12 0.5100 13.59 9.77 23.36 46.00 |-22.64| AVG | P
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Conducted Emission At The Mains Terminals Test Data
Temperature: 25°C Relative Humidity: 56%
Pressure: 1008hPa Phase : Neutral
Test Voltage : AC 120V/60Hz Test Mode: Transmitting
Note: Switching Power Supply (model: XSD-1201500DEXD)
80.0 dBuy
70
e 1 l,, FOC Pait15 CE-Class B_QP
0
[l 3 Wf"m
™ FOC Baft15 CE-Class B_AVG
50 —] 1
e q vy
40 i }
30 ;'\.‘ oy l ]|y ek
. MNW\. \ 10 W iy
20 er %hm' % MMMWMW
10 ' ['\.‘.
0.0
0.150 0.500 [MHz) 5.000 30.000
Frequency | Reading | Factor | Level Limit |Margin
No.- | ""MHz) | (dBuv) | (@B) | (dBuv) | (@Buv) | (@) |Petectr [P/F| Remark
1 0.1814 49.05 9.70 58.75 64.42 | -5.67 QP P
2 0.1814 21.18 9.70 30.88 5442 |-23.54| AVG | P
3 0.2174 45.70 9.71 55.41 6292 | -7.51 QP P
4 0.2174 17.02 971 26.73 5292 |[-26.19| AVG | P
5:* 0.3029 44.92 9.70 54.62 60.16 | -5.54 QP P
6 0.3029 16.66 9.70 26.36 50.16 |(-23.80| AVG | P
# 0.3704 41.19 9.70 50.89 5849 |-760 | QP P
8 0.3704 19.51 9.70 29.21 4849 |-19.28| AVG | P
9 0.5280 35.41 9.70 4511 56.00 |(-10.89| QP P
10 0.5280 11.71 9.70 21.41 46.00 |-2459| AVG | P
11 1.0095 36.78 9.68 46.46 56.00 | -9.54 QP P
12 1.0095 8.82 9.68 18.50 46.00 |-27.50| AVG | P
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Shenzhen BKC Testing Co., Ltd.

Report No.: BKC25083629HE

3. Radiated Spurious Emissions

3.1.Limit

Test Requirement:
Test Method:

FCC CFRA47 Part 15 Section 15.209 & 15.247

558074 D01 15.247 Meas Guidance v05r02

ANSI C63.10:2020

Test Result: PASS
Measurement 3m
Distance:
Frequency Detector RBW VBW Value
9KHz-150KHz Quasi-peak | 200Hz 600Hz Quasi-peak
150KHz-30MHz | Quasi-peak | 9KHz 30KHz | Quasi-peak
30MHz-1GHz Quasi-peak | 100KHz | 300KHz | Quasi-peak
Above 1GHz Peak 1MHz 3MHz Peak
Peak 1MHz 10Hz Average
Limit:
Field Strength Field Strength Limit at 3m Measurement Dist
Frequency i
(MHz) uV/im Dls(tr:r)lce uV/m dBuV/m
0.009 ~ 0.490 | 2400/F(kHz) 300 10000 * 2400/F(kHz) 20'°9(240?3/('): (kHz)) +
0.490 ~ 1.705 | 24000/F(kHz) 30 100 * 24000/F (kHz) 20'09(2400%““"2)) *
1.705 ~ 30 30 30 100 * 30 20log(30) +40
30 ~ 88 100 3 100 20log(100)
88 ~ 216 150 3 150 20log(150)
216 ~ 960 200 3 200 20log(200)
Above 960 500 3 500 20log(500)
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3.2.Test Setup

The radiated emission tests were performed in the 3m Semi- Anechoic Chamber test site, using the setup
accordance with the ANSI C63.10.

The test setup for emission measurement below 30MHz.

Semi-anechoic 3m Chamber
Turn Table From 0° to 360°

. 3m.
EUT
ry
O.8mi Turn Table
v
l 1
_l__
PC | Spectrum | | AMP | | Combining
System Analyzer Network

The test setup for emission measurement from 30 MHz to 1 GHz.

Semi-anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m
Turn Table From 0° to 360°

Turn Table

PC Spectrum | AMP | | Combining
System Analyzer Network

The test setup for emission measurement above 1 GHz.
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Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m
Turn Table From 0° to 360°

[ bore-sight antenna ]

>

1.5m
: Turn Table Absorbers
: AAAA
| 1
_I__
PC | Spectrum | | AMP [ Combining
System Analyzer Network

Anechoic 3m Chamber [ bore-sight antenna ]

Antenna Elevation Varies From 1 to 4 m
Turn Table From 0° to 360°
3m
|< ______________________________
EUT
S T—r
1.5m,:
| v Am
1 é‘
PC | Spectrum | | AMP [ Combining
System Analyzer Network
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Shenzhen BKC Testing Co., Ltd. Report No.: BKC25083629HE

3.3.Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above ground plane for below 1GHz and 1.5m for above
1GHz.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum emission level.

3. EUT is set 3m away from the receiving antenna, which is moved from 1m to 4m to find out the maximum
emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And also, each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

6. Repeat above procedures until the measurements for all frequencies are complete.

7. The radiation measurements are performed in X,Y and Z axis positioning(X denotes lying on the table, Y
denotes side stand and Z denotes vertical stand),the worst condition was tested putting the eut in Z axis,so the
worst data were shown as follow.

8. A 2.4GHz high - pass filter is used druing radiated emissions above 1GHz measurement.
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Shenzhen BKC Testing Co., Ltd.

Report No.: BKC25083629HE

3.4.Test Result

Test Frequency

: 9KHz~30MHz

The measurements were more than 20 dB below the limit and not reported.

Test Frequency : 30MHz ~ 1GHz
Radiation Emission Test Data
Temperature: 25°C Relative Humidity: 56%
Pressure: 1008hPa Phase : Horizontal
Test Voltage : 12vDC Test channel 802.11b 2412MHz TX
(Worst case)
Note: AC ADAPTER (model: TEKA-AC1B120150US)

80.0 dBu¥/m

FEC Part15

RE-Clasg B_30

(1000KMHz

=
My

4

ik

Muweak

20

AN

10 MM" \‘JLM ‘:‘“‘P",',:P‘ JWIP m i : M
0.0
30.000 60.00 [MHz) 300.00 1000.000

No Frequency | Reading | Factor Level Limit |Margin ——

' (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 150.0108 51.89 -15.86 36.03 4350 |-7.47 | QP
2 * | 158.6677 53.26 -15.84 37.42 4350 |-6.08 | QP
3 300.3672 49.24 -16.38 32.86 46.00 |-13.14| QP
4 332.5187 47.81 -15.84 31.97 46.00 |-14.03| QP
5 451.1350 4477 -13.64 31.13 46.00 |-14.87| QP
6 750.1083 44.99 -9.41 35.58 46.00 |-10.42| QP
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Radiation Emission Test Data
Temperature: 25°C Relative Humidity: 56%
Pressure: 1008hPa Phase : Vertical
Test Voltage : 12vDC Test channel 802.11b 2412MHz TX
(Worst case)
Note: AC ADAPTER (model: TEKA-AC1B120150US)

80.0 dBu¥/m

FEC Part15 RE-Clasg B_3041 000MHz

__E
kS

. M \'\w A r'm\ " N Hoblioea

L Y/

30.000 60.00 [MHz) 300.00 1000.000

R

.

=

=)
=

Frequency | Reading | Factor Level Limit |Margin
(MHz) (dBuV) | (dB/m) |[(dBuV/m)|(dBuV/m)| (dB)

39.5757 47.26 -16.29 30.97 40.00 | -9.03 | QP
68.3908 45.85 -19.03 26.82 40.00 |-13.18| QP
85.5976 48.58 -20.93 27.65 40.00 |-12.35| QP
150.0108 54.02 -15.86 38.16 4350 |-534 | QP
160.3456 52.81 -16.87 36.94 4350 |-6.56 | QP
750.1082 43.85 -9.41 34.44 46.00 |-11.56| QP

No.

Detector

olo|Plwlin| =
*
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Shenzhen BKC Testing Co., Ltd. Report No.: BKC25083629HE
Radiation Emission Test Data

Temperature: 25C Relative Humidity: 56%

Pressure: 1008hPa Phase : Horizontal

Test Voltage : 12vDC Test channel 802.11b 2412MHz TX

(Worst case)
Note: Switching Power Supply (model: XSD-1201500DEXD)

80.0

30.000

dBu¥/m

FEC Part15

RE-Clasg B_30

(1000KMHz

4
T

3

M 4
2 3

] Y

[

5 | ¥
AN

A

L

60.00

[MHz)

300.00

1000.000

No. Frequency | Reading | Factor Level Limit |Margin i
(MHz) (dBuV) | (dB/m) |(dBuV/m) (dBuV/m)| (dB)
1 *| 162.6105 53.89 -16.07 37.82 4350 |-568 | QP
2 2425252 47.28 -18.06 29.22 46.00 |-16.78| QP
3 330.1948 51.94 -15.89 36.05 46.00 |-995| QP
4 454.3100 45.20 -13.62 31.58 46.00 |-14.42| QP
5 651.9417 40.74 -10.69 30.05 46.00 |-15.95| QP
6 750.1082 42.99 -9.41 33.58 46.00 |-12.42| QP
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Radiation Emission Test Data
Temperature: 25°C Relative Humidity: 56%
Pressure: 1008hPa Phase : Vertical
Test Voltage : 12vDC Test channel 802.11b 2412MHz TX
(Worst case)
Note:

80.0 dBu¥/m

FEC Part15 RE-Clasg B_3041 000MHz

20 i o i . f *‘\ 3 % ;ﬁ |
) ol 1) W*W WMWMW AL

0.0
30.000 60.00 [MHz) 300.00 1000.000

b Frequency | Reading | Factor | Level Limit |Margin
' (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

39.5756 49.26 -16.29 32.97 40.00 |-7.03 | QP
68.3907 46.85 -19.03 27.82 40.00 |-12.18| QP
* | 155.9100 54.64 -15.85 38.79 4350 |-471 | QP
300.3672 47.69 -16.38 31.31 46.00 |-1469| QP
451.1350 48.68 -13.64 35.04 46.00 |-10.96| QP
590.9737 50.41 -11.75 38.66 46.00 |-7.34 | QP

Detector

ol ol ha|lW Nl =
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Shenzhen BKC Testing Co., Ltd. Report No.: BKC25083629HE
1GHz~25GHz
802.11b
Meter Pre-ampl | Cable | Antenna | Emission - .

Polar AR VETS) Reading ifier i Loss Factor Level HiLs WETRT De;?Ct
BV MHz) | @Buv) | @B) | @B) | (@B) | (@Buvim) (d?nL;V/ @B) | Type
Low Channel:2412MHz
V 4824.00 50.77 30.55 5.77 24.66 50.65 74.00 -23.35 Pk
V 4824.00 43.05 30.55 5.77 24.66 42.93 54.00 -11.07 AV
\Y; 7236.00 51.15 30.33 6.32 24.55 51.69 74.00 -22.31 Pk
\Y; 7236.00 43.37 30.33 6.32 24.55 43.91 54.00 -10.09 AV
V 9648.00 51.78 30.85 7.45 24.69 53.07 74.00 -20.93 Pk
\Y; 9648.00 43.30 30.85 7.45 24.69 44.59 54.00 -9.41 AV
\Y 12060.00 51.87 31.02 8.99 25.57 55.41 74.00 -18.59 Pk
V 12060.00 43.02 31.02 8.99 25.57 46.56 54.00 -7.44 AV
H 4824.00 52.53 30.55 5.77 24.66 52.41 74.00 -21.59 Pk
H 4824.00 43.61 30.55 5.77 24.66 43.49 54.00 -10.51 AV
H 7236.00 53.77 30.33 6.32 24.55 54.31 74.00 -19.69 Pk
H 7236.00 43.73 30.33 6.32 24.55 44.27 54.00 -9.73 AV
H 9648.00 51.73 30.85 7.45 24.69 53.02 74.00 -20.98 Pk
H 9648.00 43.36 30.85 7.45 24.69 44.65 54.00 -9.35 AV
H 12060.00 52.39 31.02 8.99 25.57 55.93 74.00 -18.07 Pk
H 12060.00 43.49 31.02 8.99 25.57 47.03 54.00 -6.97 AV

Meter Pre-ampl | Cable | Antenna | Emission _— .

Polar AR VES) Reading ifier i Loss Factor Level HliLs ETIT De;?Ct
BV MHz) | @Buv) | @B) | @B) | (@B) | (@Buvim) (d?nL;V/ @B) | Type
Middle Channel:2437MHz
V 4874.00 54.33 30.55 5.77 24.66 54.21 74.00 -19.79 Pk
\Y; 4874.00 43.85 30.55 5.77 24.66 43.73 54.00 -10.27 AV
\Y; 7311.00 52.11 30.33 6.32 24.55 52.65 74.00 -21.35 Pk
V 7311.00 43.71 30.33 6.32 24.55 44.25 54.00 -9.75 AV
\Y; 9748.00 53.01 30.85 7.45 24.69 54.30 74.00 -19.70 Pk
\Y 9748.00 43.94 30.85 7.45 24.69 45.23 54.00 -8.77 AV
\Y 12185.00 54.97 31.02 8.99 25.57 58.51 74.00 -15.49 Pk
V 12185.00 43.76 31.02 8.99 25.57 47.30 54.00 -6.70 AV
H 4874.00 50.16 30.55 5.77 24.66 50.04 74.00 -23.96 Pk
H 4874.00 43.04 30.55 5.77 24.66 42.92 54.00 -11.08 AV
H 7311.00 53.06 30.33 6.32 24.55 53.60 74.00 -20.40 Pk
H 7311.00 43.09 30.33 6.32 24.55 43.63 54.00 -10.37 AV
H 9748.00 52.11 30.85 7.45 24.69 53.40 74.00 -20.60 Pk
H 9748.00 43.74 30.85 7.45 24.69 45.03 54.00 -8.97 AV
H 12185.00 52.86 31.02 8.99 25.57 56.40 74.00 -17.60 Pk
H 12185.00 43.92 31.02 8.99 25.57 47.46 54.00 -6.54 AV
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Shenzhen BKC Testing Co., Ltd. Report No.: BKC25083629HE
Meter | Pre-ampli | Cable | Antenna | Emission - .

Polar AR VTS Reading fier i Loss Factor Level S WETRT De;?Ct
BV MHz) | @Buv) | @B) | @B) | (@B) | (@Buvim) (dﬁ]‘;v’ @B) | Type
High Channel:2462MHz
\Y 4924.00 53.78 30.55 5.77 24.66 53.66 74.00 -20.34 Pk
\Y 4924.00 43.71 30.55 5.77 24.66 43.59 54.00 -10.41 AV
\Y 7386.00 52.18 30.33 6.32 24.55 52.72 74.00 -21.28 Pk
\Y 7386.00 43.64 30.33 6.32 24.55 4418 54.00 -9.82 AV
\Y 9848.00 54.93 30.85 7.45 24.69 56.22 74.00 -17.78 Pk
\Y 9848.00 43.96 30.85 7.45 24.69 45.25 54.00 -8.75 AV
V 12310.00 50.84 31.02 8.99 25.57 54.38 74.00 -19.62 Pk
V 12310.00 43.84 31.02 8.99 25.57 47.38 54.00 -6.62 AV
H 4924.00 52.59 30.55 5.77 24.66 52.47 74.00 -21.53 Pk
H 4924.00 43.43 30.55 5.77 24.66 43.31 54.00 -10.69 AV
H 7386.00 54.82 30.33 6.32 24.55 55.36 74.00 -18.64 Pk
H 7386.00 43.12 30.33 6.32 24.55 43.66 54.00 -10.34 AV
H 9848.00 54.03 30.85 7.45 24.69 55.32 74.00 -18.68 Pk
H 9848.00 43.38 30.85 7.45 24.69 44.67 54.00 -9.33 AV
H 12310.00 54.05 31.02 8.99 25.57 57.59 74.00 -16.41 Pk
H 12310.00 43.95 31.02 8.99 25.57 47.49 54.00 -6.51 AV

Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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802.11g
Meter [ Pre-ampl | Cable | Antenna | Emission _— .

Polar FUERUEE) Reading ifier i Loss Factor Level LS g De;(:Ct
BN iz | @Buv) | @B) | @B) | @B) | (dBuvim) (df:;w @B) | Type
Low Channel:2412MHz
V 4824.00 52.79 30.55 5.77 24.66 52.67 74.00 -21.33 Pk
V 4824.00 43.95 30.55 5.77 24.66 43.83 54.00 -10.17 AV
V 7236.00 52.43 30.33 6.32 24.55 52.97 74.00 -21.03 Pk
V 7236.00 43.35 30.33 6.32 24.55 43.89 54.00 -10.11 AV
\Y 9648.00 53.21 30.85 7.45 24.69 54.50 74.00 -19.50 Pk
\Y 9648.00 43.45 30.85 7.45 24.69 44.74 54.00 -9.26 AV
\Y 12060.00 51.15 31.02 8.99 25.57 54.69 74.00 -19.31 Pk
\Y 12060.00 43.45 31.02 8.99 25.57 46.99 54.00 -7.01 AV
H 4824.00 50.95 30.55 5.77 24.66 50.83 74.00 -23.17 Pk
H 4824.00 43.49 30.55 5.77 24.66 43.37 54.00 -10.63 AV
H 7236.00 52.07 30.33 6.32 24.55 52.61 74.00 -21.39 Pk
H 7236.00 43.25 30.33 6.32 24.55 43.79 54.00 -10.21 AV
H 9648.00 52.78 30.85 7.45 24.69 54.07 74.00 -19.93 Pk
H 9648.00 43.82 30.85 7.45 24.69 45.11 54.00 -8.89 AV
H 12060.00 51.49 31.02 8.99 25.57 55.03 74.00 -18.97 Pk
H 12060.00 43.55 31.02 8.99 25.57 47.09 54.00 -6.91 AV

Meter Pre-am Cable | Antenna | Emission _— .

Polar FUERUEE) Reading lifier i Loss Factor Level LS g De;SCt
BT MHz) | @Buv) | @B) | @B) | @B) | (@Buvim) (df:;w @B) | Type
Middle Channel:2437MHz
V 4874.00 54.80 30.55 5.77 24.66 54.68 74.00 -19.32 Pk
V 4874.00 43.29 30.55 5.77 24.66 43.17 54.00 -10.83 AV
V 7311.00 52.63 30.33 6.32 24.55 53.17 74.00 -20.83 Pk
\Y 7311.00 43.57 30.33 6.32 24.55 4411 54.00 -9.89 AV
\Y 9748.00 50.34 30.85 7.45 24.69 51.63 74.00 -22.37 Pk
\Y 9748.00 43.50 30.85 7.45 24.69 44.79 54.00 -9.21 AV
\Y 12185.00 52.85 31.02 8.99 25.57 56.39 74.00 -17.61 Pk
V 12185.00 43.39 31.02 8.99 25.57 46.93 54.00 -7.07 AV
H 4874.00 52.59 30.55 5.77 24.66 52.47 74.00 -21.53 Pk
H 4874.00 43.35 30.55 5.77 24.66 43.23 54.00 -10.77 AV
H 7311.00 53.98 30.33 6.32 24.55 54.52 74.00 -19.48 Pk
H 7311.00 43.60 30.33 6.32 24.55 44 14 54.00 -9.86 AV
H 9748.00 51.39 30.85 7.45 24.69 52.68 74.00 -21.32 Pk
H 9748.00 43.17 30.85 7.45 24.69 44 .46 54.00 -9.54 AV
H 12185.00 51.61 31.02 8.99 25.57 55.15 74.00 -18.85 Pk
H 12185.00 43.66 31.02 8.99 25.57 47.20 54.00 -6.80 AV
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Frequency Meter | Pre-ampl | Cable | Antenna | Emission Limits Margin | Detect
Polar Reading ifier Loss Factor Level or
BN Mz | @Buv) | @B) | @B) | (@B) | (dBuvim) (dﬁ]‘;v’ @B) | Type
High Channel:2462MHz
V 4924.00 54.55 30.55 5.77 24.66 54.43 74.00 -19.57 Pk
V 4924.00 43.00 30.55 5.77 24.66 42.88 54.00 -11.12 AV
V 7386.00 54.12 30.33 6.32 24.55 54.66 74.00 -19.34 Pk
V 7386.00 43.31 30.33 6.32 24.55 43.85 54.00 -10.15 AV
\Y 9848.00 54.62 30.85 7.45 24.69 55.91 74.00 -18.09 Pk
\Y 9848.00 43.21 30.85 7.45 24.69 44.50 54.00 -9.50 AV
\Y 12310.00 50.50 31.02 8.99 25.57 54.04 74.00 -19.96 Pk
\Y 12310.00 43.81 31.02 8.99 25.57 47.35 54.00 -6.65 AV
H 4924.00 53.59 30.55 5.77 24.66 53.47 74.00 -20.53 Pk
H 4924.00 43.82 30.55 5.77 24.66 43.70 54.00 -10.30 AV
H 7386.00 52.41 30.33 6.32 24.55 52.95 74.00 -21.05 Pk
H 7386.00 43.05 30.33 6.32 24.55 43.59 54.00 -10.41 AV
H 9848.00 53.29 30.85 7.45 24.69 54.58 74.00 -19.42 Pk
H 9848.00 43.40 30.85 7.45 24.69 44.69 54.00 -9.31 AV
H 12310.00 52.75 31.02 8.99 25.57 56.29 74.00 -17.71 Pk
H 12310.00 43.50 31.02 8.99 25.57 47.04 54.00 -6.96 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-ampilifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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802.11n20
Meter Pre-ampl | Cable | Antenna | Emission - .

Polar FUERUEE) Reading ifier i Loss Factor Level LI g De;(:Ct
BV MHz) | @Buv) | @B) | @B) | (@B) | (@Buvim) (df:;w @B) | Type
Low Channel:2412MHz
\Y; 4824.00 53.15 30.55 5.77 24.66 53.03 74.00 -20.97 Pk
\Y 4824.00 43.62 30.55 5.77 24.66 43.50 54.00 -10.50 AV
\Y 7236.00 53.69 30.33 6.32 24.55 54.23 74.00 -19.77 Pk
V 7236.00 43.68 30.33 6.32 24.55 4422 54.00 -9.78 AV
V 9648.00 54.17 30.85 7.45 24.69 55.46 74.00 -18.54 Pk
V 9648.00 43.03 30.85 7.45 24.69 44.32 54.00 -9.68 AV
\Y 12060.00 51.61 31.02 8.99 25.57 55.15 74.00 -18.85 Pk
\Y 12060.00 43.58 31.02 8.99 25.57 47.12 54.00 -6.88 AV
H 4824.00 53.80 30.55 5.77 24.66 53.68 74.00 -20.32 Pk
H 4824.00 43.33 30.55 5.77 24.66 43.21 54.00 -10.79 AV
H 7236.00 50.83 30.33 6.32 24.55 51.37 74.00 -22.63 Pk
H 7236.00 43.20 30.33 6.32 24.55 43.74 54.00 -10.26 AV
H 9648.00 54.18 30.85 7.45 24.69 55.47 74.00 -18.53 Pk
H 9648.00 43.32 30.85 7.45 24.69 44.61 54.00 -9.39 AV
H 12060.00 53.49 31.02 8.99 25.57 57.03 74.00 -16.97 Pk
H 12060.00 43.95 31.02 8.99 25.57 47.49 54.00 -6.51 AV

Meter Pre-ampl | Cable | Antenna | Emission - .

Polar FUERUEE) Reading ifier i Loss Factor Level LI g De(;[fCt
B MHz) | @Buv) | (@B) | (@B) | (dB) | (dBuvim) (df:;w @B) | Type
Middle Channel:2437MHz
V 4874.00 54.87 30.55 5.77 24.66 54.75 74.00 -19.25 Pk
V 4874.00 43.14 30.55 5.77 24.66 43.02 54.00 -10.98 AV
V 7311.00 54.56 30.33 6.32 24.55 55.10 74.00 -18.90 Pk
\Y 7311.00 43.98 30.33 6.32 24.55 44.52 54.00 -9.48 AV
\Y 9748.00 50.28 30.85 7.45 24.69 51.57 74.00 -22.43 Pk
\Y 9748.00 43.86 30.85 7.45 24.69 45.15 54.00 -8.85 AV
\Y 12185.00 51.08 31.02 8.99 25.57 54.62 74.00 -19.38 Pk
V 12185.00 43.49 31.02 8.99 25.57 47.03 54.00 -6.97 AV
H 4874.00 52.07 30.55 5.77 24.66 51.95 74.00 -22.05 Pk
H 4874.00 43.88 30.55 5.77 24.66 43.76 54.00 -10.24 AV
H 7311.00 51.50 30.33 6.32 24.55 52.04 74.00 -21.96 Pk
H 7311.00 43.94 30.33 6.32 24.55 44.48 54.00 -9.52 AV
H 9748.00 52.79 30.85 7.45 24.69 54.08 74.00 -19.92 Pk
H 9748.00 43.17 30.85 7.45 24.69 44.46 54.00 -9.54 AV
H 12185.00 52.99 31.02 8.99 25.57 56.53 74.00 -17.47 Pk
H 12185.00 43.80 31.02 8.99 25.57 47.34 54.00 -6.66 AV

Test Report Tel:4000-875-382 0755-84829082 Web:Http://www.bkc-lab.com Page 27 of 75



)

N\

I 'I V' Ald A
A N4
) = 4
Shenzhen BKC Testing Co., Ltd. Report No.: BKC25083629HE
Meter | Pre-ampl | Cable | Antenna | Emission - .

Polar AR VTS Reading ifier i Loss Factor Level S WETRT De;?Ct
BT MHz | @Bwv) | @B) | @B) | (@B) | (@Buvim) (dﬁ]‘;v’ @B) | Type
High Channel:2462MHz
\Y 4924.00 54.57 30.55 5.77 24.66 54.45 74.00 -19.55 Pk
\Y 4924.00 43.76 30.55 5.77 24.66 43.64 54.00 -10.36 AV
\Y 7386.00 53.73 30.33 6.32 24.55 54.27 74.00 -19.73 Pk
\Y 7386.00 43.27 30.33 6.32 24.55 43.81 54.00 -10.19 AV
\Y 9848.00 54.10 30.85 7.45 24.69 55.39 74.00 -18.61 Pk
\Y 9848.00 43.90 30.85 7.45 24.69 45.19 54.00 -8.81 AV
V 12310.00 53.72 31.02 8.99 25.57 57.26 74.00 -16.74 Pk
V 12310.00 43.21 31.02 8.99 25.57 46.75 54.00 -7.25 AV
H 4924.00 50.34 30.55 5.77 24.66 50.22 74.00 -23.78 Pk
H 4924.00 43.21 30.55 5.77 24.66 43.09 54.00 -10.91 AV
H 7386.00 53.77 30.33 6.32 24.55 54.31 74.00 -19.69 Pk
H 7386.00 43.21 30.33 6.32 24.55 43.75 54.00 -10.25 AV
H 9848.00 52.67 30.85 7.45 24.69 53.96 74.00 -20.04 Pk
H 9848.00 43.35 30.85 7.45 24.69 44.64 54.00 -9.36 AV
H 12310.00 54.60 31.02 8.99 25.57 58.14 74.00 -15.86 Pk
H 12310.00 43.18 31.02 8.99 25.57 46.72 54.00 -7.28 AV

Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,

Margin= Emission Level - Limit

2. If peak below the average limit, the average emission was no test.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported.
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4. Radiated Band Emission Measurement

4.1 Test Requirement:

Test Requirement: FCC Part15 C Section 15.209 and 15.205

Test Method: ANSI C63.10:2020

Test Frequency Range: All of the restrict bands were tested, only the worst band’s (2310MHz to

2500MHz) data was showed.

Test site: Measurement Distance: 3m

Receiver setup: Frequency Detector RBW VBW Value
Above Peak 1MHz 3MHz Peak
1GHz Peak 1MHz 10Hz Average

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54
Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

4.2 TEST PROCEDURE

Above 1GHz test procedure as below:

a.

b.

C.

1. The EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3 meter camber.
The table was rotated 360 degrees to determine the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of a variable-height antenna tower.

The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned

to heights from 1 meter to 4 meters and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold

Mode.

. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing could

bestopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dBmargin would be re-tested one by one using peak, quasi-peak or average method as
specified and then reportedin a data sheet.

. Test the EUT in the lowest channel,the Highest channel

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported
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4.3 DEVIATION FROM TEST STANDARD

No deviation

4.4 TEST SETUP

Radiated Emission Test-Up Frequency Above 1GHz

Turntable - Im —)

\ EUT]

Imtodm

£
Ground Plane ; /

Coaxial Cable

Spectrum
Analyzer

4.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating
condition is specified in the follows during the testing.
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4.6 TEST RESULT

All modes were tested (Worst case 802.11b )

Temperature: 26°C Relative Humidity: 54%
Pressure: 101kPa Polarization: Horizontal
Test Voltage: AC 120V/60Hz Test channel 2412MHz  (Worst case)

a0.0

dBu¥/m

H

CC Part1s H&-Elass B_Ab

ve 1GHz_PEAK

CC Part15 RE-Class B_Abgve 1GHz_AVG

JI""\“_J.JWFP‘"V A 1n‘»{ ,J.;M«..Jnn}\

1J\J\Meak
4

AVEG

2
30 & 1 I e Hi J Lty ooy 5 ity .Jl 1. , , umWMMM
DS ST T PO LA Vs L AL (R LM bk AT Y TPTTYE (P T T e ¥
20
10
0.0
2310.000 2318000 2326000 2334000 2342000 (MHz) 2358.000 2366.000 2374.000 2382000 2390.000

e Frequency | Reading | Factor Level Limit |Margin T
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

1 2381.120 50.05 -4.00 46.05 74.00 |-27.95| peak

2 2381.120 37.47 -4.00 33.47 54.00 |-20.53| AVG

3 2390.000 53.65 -3.96 49.69 74.00 |-24.31| peak

4 * | 2390.000 42 .57 -3.96 38.61 54.00 [-15.39| AVG
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V Shenzhen BKC Testing Co., Ltd. Report No.: BKC25083629HE
Temperature: 26°C Relative Humidity: 54%
Pressure: 101kPa Polarization: Vertical
Test Voltage: AC 120V/60Hz Test channel 2412MHz  (Worst case)
/0.0 dBu¥/m
FACC Part15 H&-Elass B_Abeove 1GHz_PEAK
0
60
HCC Part15 RE-Class B_Abgve 1GHz_AVG
00 |tV ey gl SN I O R . WWNQME
30 WM"IJV\T'MM o FLV#I..«M"MW. sy m\'\#dﬁw e | mwmﬂlmrmT bl
20
10
|]-2|]=1l].[ll]l] 2318.000 2326.000 2334.000 2342000 [MHz) 2358.000 2366.000 2374000 2382.000 2330.000
No Frequency | Reading | Factor Level Limit |Margin e
' (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuVv/m)| (dB)
1 2385.680 51.35 -3.99 47.36 74.00 |-26.64| peak
2 2385.680 40.06 -3.99 36.07 54.00 |-17.93| AVG
3 2390.000 53.65 -3.96 49.69 74.00 |-24.31| peak
4 * | 2390.000 43.57 -3.96 39.61 54.00 |-14.39| AVG
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V Shenzhen BKC Testing Co., Ltd. Report No.: BKC25083629HE
Temperature: 26°C Relative Humidity: 54%
Pressure: 101kPa Polarization: Horizontal
Test Voltage: AC 120V/60Hz Test channel 2462MHz (Worst case)
1000 dBu¥/m
a0
80
HCC Part15 RE-Clase B_Above 1GHz_PEAK
0
60
HACC Part15 AE-Class B_Abgve 1GHz_AVG
40 MMW -Y-,,m‘.-.,u A Y w"m\".“.‘“‘.'.'..—“w“‘ il ""“\.’**W“;*. :M@W.Mm A
20 W‘m‘r\'l‘u‘- ikt <-WM*"'T —_ a;MI-iMMW SR— vﬂﬂm Py by L ‘._M. |~‘Mnhvmvxm AVG
10
0.0
2483500 2485150 2486.800  2488.450 2490100 [MHz) 2493 400 2495.050 2496700 2498.350 2500.000
No Frequency | Reading | Factor Level Limit |Margin S e
' (MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 2483.500 56.15 -3.58 52.57 74.00 |[-21.43| peak
2 * | 2483.500 45.23 -3.58 41.65 54.00 |[-12.35| AVG
3 2484.227 50.61 -3.57 47.04 74.00 |-26.96 | peak
4 2484227 38.62 -3.57 35.05 54.00 |[-18.95| AVG
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Shenzhen BKC Testing Co., Ltd. Report No.: BKC25083629HE
Temperature: 26°C Relative Humidity: 54%
Pressure: 101kPa Polarization: Vertical
Test Voltage: AC 120V/60Hz Test channel 2462MHz (Worst case)

1000 dBu¥/m

HCC Part15 RE-Clase B_Above 1GHz_PEAK

HACC Part15 AE-Class B_Abgve 1GHz_AVG

'}l\\\w / Nm‘ﬂwm“.ruu\”)l“‘"l“ﬁ '«N\\M iy \."'LM."“.’\H.'.".T #J'l‘l“h-l it b, ﬁrwm . .«J“ql eak
n
0 MW MWML‘“L@.NAJ_M ORI 1. TR e ., (ORI | i VRV IR B JNI

BRI Sl S MU Lo G e o ! rlAVE

10

0.0
2483500 2485150 2486.800 2488450 2430100 [(MHz) 2493.400 2495050  2496.700  2498.350 2500.000

Frequency | Reading | Factor Level Limit |Margin
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

i 2483.500 58.65 -3.58 55.07 74.00 |-18.93| peak
2 * | 2483.500 48.73 -3.58 45.15 54.00 |-8.85 | AVG
3 2485.279 50.49 -3.57 46.92 74.00 |-27.08| peak
4 2485.279 38.23 -3.57 34.66 54.00 [-19.34| AVG

No.

Detector
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Shenzhen BKC Testing Co., Ltd. Report No.: BKC25083629HE

5. Conducted Spurious Emissions

5.1.Limit
Test Requirement: FCC CFRA47 Part 15 Section 15.247
Test Method: 558074 D01 15.247 Meas Guidance v05r02
ANSI C63.10:2020
Test Result: PASS
Limit:

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions which fall in the restricted
bands, as defined in Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

5.2.Test Setup

Spectrum
Analyzer

EUT

5.3.Test Procedure

Reference level measurement

Establish a reference level by using the following procedure:

a) Set instrument center frequency to DTS channel center frequency.
b) Set the span to = 1.5 times the DTS bandwidth.

c) Set the RBW = 100 kHz.

d) Set the VBW = [3 x RBW].

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

i) Use the peak marker function to determine the maximum PSD level.
Note that the channel found to contain the maximum PSD level can be used to establish the reference level.

Emission level measurement

Establish an emission level by using the following procedure:

a) Set the center frequency and span to encompass frequency range to be measured.

b) Set the RBW = 100 kHz.

c) Set the VBW = [3 x RBW].

d) Detector = peak.

e) Sweep time = auto couple.

f) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use the peak marker function to determine the maximum amplitude level.

Ensure that the amplitude of all unwanted emissions outside of the authorized frequency band (excluding
restricted frequency bands) is attenuated by at least the minimum requirements specified in 11.11. Report
the three highest emissions relative to the limit.
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5.4 Test Result
PASS

Note: Please see the test data on the next page
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Report No.: BKC25083629HE

Agilent Spectrum Analyzer - Swept SA

RL RF Soe  AC SEMSEIMT] ALIGNAUTO 02:10:25PM Aug 30, 2025
[Center Freq 2.412000000 GHz ) #Avg Type: RMS TRACE[[ 23156
PNO: Fast -+~ Trig:Free Run Avg|Hold: 1001100 TYPE M ekt
P MMNMNMNMN
IFGain:Low #Atten: 30 dB CET
Mkr1 2.411 49 GHz
Ref Offset 2.45 dB
10 dBidiv  Ref 20.00 dBm 1.637 dBm
ILog
10.0
000 A
Ana
00
00
010
500 |l
-B0.0
700
Center 2.41200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

IMSG

STATUS

Tx. Spurious NVNT b 2412MHz Ant1 Ref

Agilent Spectrum Analyzer - Swept SA

 RL RF S0Q  AC SENSEINT ALIGHAUTO 02:10:30PM Aug 30, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS TRaCE[1- 3456
PNO: Fast —»— Trig:Free Run Avg|Hold: 111 TVPE MWW
I IFGain:Low #Atten: 30 dB LET) NNHN
Ref Offset 2.45 dB Mkr1 2.411 4 GHz
10 dBidiv Ref 20.00 dBm -1.412 dBm
og
100 |.
oo ¢
100
200
-30.0 -25.36 dBmjl
400
£00 ! —
A il
Juui"’ sl i i i

| Start 30 MHz

Res BW 100 kHz

Stop 26.50 GHz

#VBW 300 kHz Sweep 2.330 s (30001 pts

A
= OO~ AWK
ZZZZ

|~

=
@ ||
7]

2.411 4 GHz -1.412 dBm
26.217 7 GHz -45.011 dBm
4.934 0 GHz £6.870 dBm
7.375 4 GHz £6.444 dBm
9.710 1 GHz £6.170 dBm

STATUS |

Tx. Spurious NVNT b 2412MHz Ant1 Emission
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RL RF S0Q  AC SENSEINT ALIGHAUTO 02:15:11PM Aug 30, 2025
[Center Freq 2.437000000 GHz | ) #Avg Type: RMS TRACE1]2345 6
PNO: Fast —»— Trig:Free Run Avg|Hoeld: 1010 TYPE MY M-
IFGain:Low #Atten: 30 dB CET|P NNHMH
Mkr1 2.436 46 GHz
Ref Offset 2.45 dB
10dB/div  Ref 20,00 dBm 2.541 dBm
JILog
10.0 -
n.on ———
100
200
-300
-400
B0.0 f i3
50.0
700
Center 2.43700 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz #Sweep 3.000 s (1001 pts)
IMSG STATUS |

Tx. Spurious NVNT b 2437MHz Ant1 Ref

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC ALIGH AUTD 02:15:17 PM Aug 20, 2025

' #Avg Type: RMS
|Eenter Freq 13.265000000 GHz Pﬁw o TAGEETAREGH Av;?Hoxl's:em

IFGain:Low #Atten: 30 dB

Mkr1 2.438 8 GHz

Ref Offset 2.45 dB
||1L%gBldiv R:f zg.eno dBm 1.213 dBm
T

10.0
¢

0.00

-100

200

-27 46 cdBmjl

300

-40.0

500 3 . " IR TR R A T

B0.0

Y

Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz #Sweep 3.000 s (30001 pts

N f 2.438 8 GHz ]

2 N f 26.481 65 GHz -43.785 dBm

3 N f 5.045 2 GHz 57.554 dBm

4 N f 7.269 0 GHz £5.196 dBm

5§ N f 9.683 6 GHz 55807 dBm

3

7

8

2]
10
1 v
£ | &

(MSG STATUS

Tx. Spurious NVNT b 2437MHz Ant1 Emission
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RL RF S09  AC SENSEINT ALIGNAUTO 02:19:57 PM Aug 30, 2025
[Center Freq 2.462000000 GHz } #Avg Type: RMS TRACE[1 - 3456
PNO: Fast —»— Trig:Free Run Avg|Hold: 100/100 TYPE | M it

IFGain:Low #Atten: 30 dB

CET|F HNHH N

10 dBidiv. Ref 20.00 dBm
JILog

Ref Offset2.44 dB

Mkr1 2.461 49 GHz
2.475 dBm

10.0

-100

=200

300

-400

-50.0

600

700

Center 2.46200 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

IMSG

STATUS |

[Center Freq 13.265000000 GHz

Tx. Spurious NVNT b 2462MHz Ant1 Ref

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC

ALIGHAUTO 02:20:07 PM &Aug 30, 2025

|

PNO: Fast -+~ Trig:Free Run

IFGain:Low #Atten: 30 dB

#Avy Type: RMS
Avg|Hold: 373

Ref Offset 2.44 dB

||10 dBidiv. Ref 20.00 dBm
Log T

Mkr1 2.464 4 GHz
1.189 dBm

10.0
9

0.00
-10.0

200

-27.53 dBmjl

300

-40.0

-50.0

500 aatd

oo

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Stop 26.50 GHz
Sweep 2.530 s (30001 pts

f 2.464 4 GHz
f 26.080 8 GHz
f 4.955 2 GHz
f 7.5792 GHz
f 9.681 0 GHz

ZZZZZ

=
SOV~ ANEWN

56671 dBm
£55.310 dBm
55.081 dBm

STATUS

Tx. Spurious NVNT b 2462MHz Ant1 Emission
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 RL RF S0Q  AC SENSEINT ALIGHAUTO 02:23:06PM Aug 30, 2025
[Center Freq 2.412000000 GHz | ) #Avg Type: RMS TRACE1]2345 6
PNO: Fast —»— Trig:Free Run Avg|Hold: 373 ki hsennad
IFGain:Low #Atten: 30 dB DET|P NMNNKHM
Mkr1 2.416 11 GHz
Ref Offset 2.45 dB
10 dB/cdiv  Ref 20,00 dBm -1.994 dBm
JILog
10.0
000 0
400
el
300
400
-60.0
B0.0
700
Center 2.41200 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz #Sweep 3.000 s (1001 pts)
IMSG STATUS |

Tx. Spurious NVNT g 2412MHz Ant1 Ref

Agilent Spectrum Analyzer - Swept SA

, RL RF S0Q  AcC ALIGNAUTO 02:23:18PM Aug 30, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS
PNO: Fast -+~ Trig:Free Run Avg|Hold: 373
| IFGain:Low #Atten: 30 dB
Ref Offset 2.45 dB Mkr1 2.407 9 GHz
0 geiciv__Ref 20.00 dBm -2.636 dBm
10.0 |
000 ’
-10.0
-200
i 1430 )
-40.0
-50.0
700 i i
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz #Sweep 3.000 s (30001 pts
N f 2.407 9 GHz 2.
2 N f 26.126 8 GHz 43.193 dBm
3 N f 4.766 4 GHz 56.850 dBm
4 N f 7.080 4 GHz 55.464 dBm
5 N f 9.540 7 GHz 55787 dBm
6
7
8
9
10
1 v
& | &
IMSG STATUS

Tx. Spurious NVNT g 2412MHz Ant1 Emission
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RL RF S0Q  AC SENSEINT ALIGHAUTO 02:24:15PM Aug 30, 2025
[Center Freq 2.437000000 GHz ) #Avg Type: RMS TRACE[1[23456
PNO: Fast —»— Trig:Free Run Avg|Hold: 33 TPE I i
IFGain:Low #Atten: 30 dB CET|P NNNHN
Ref Offset 2.45 dB Mkr1 2.430 10 GHz
10 dBidiv  Ref 20.00 dBm -2.148 dBm
JILog
10.0
ooo 0
100
200
00 b
-400
-60.0
50.0
700
Center 2.43700 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz #Sweep 3.000 s (1001 pts)
IMSG STATUS |

Agilent Spectrum Analyzer - Swept SA

RL

[

F

Tx. Spurious NVNT g 2437MHz Ant1 Ref

S0R  ac ALIGHAUTO 02:24:24 PM Aug 30, 2025

[Center Freq 13.265000000 GHz

#Avy Type: RMS

PNO: Fast -+~ Trig:Free Run Avg|Hold: 212
IFGain:Low #Atten: 30 dB

||10 dBidiv
Log

Ref Offset 2.45 dB
Ref 20.00 dBm -3.236 dBm

Mkr1 2.432 6 GHz

10.0

0.00

§

-100

200

300

-40.0

-50.0

600 b

KT Al

Start 30 MHz
Res BW 100 kHz

Stop 26.50 GHz
#VBW 300 kHz #Sweep 3.000 s (30001 pts

ZZZZZ

=
SOV~ ANEWN

2.432 6 GHz 5
26.485 0 GHz -43.802 dBm
4.964 8 GHz 56.024 dBm
7.154 8 GHz 55827 dBm
9.661 6 GHz 56.973 dBm

STATUS

Tx. Spurious NVNT g 2437MHz Ant1 Emission
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RL RF S0Q  AC SENSEINT ALIGHAUTO 02:25:26PM Aug 30, 2025
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Agilent Spectrum Analyzer - Swept SA

Tx. Spurious NVNT g 2462MHz Ant1 Ref

XI AL RF S0 AC ALIGN AUTO 02:25:43PM Aug 30, 2025
[Center Freq 13.265000000 GHz ) #Avg Type: RMS
PNO: Fast -+~ Trig:Free Run Avg|Hold: 55
|_ IFGain:Low #Atten: 30 dB
Mkr1 2.466 1 GHz
Ref Offset 2.44 dB
||1L% gedy Ref 2244 dBm -2.941 dBm
124 !
244 .
-7.56
7B
278 -
5372 dbm
376 a
A7E
BB i il
.aﬂai': R | i
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.530 s (30001 pts;

=
SOV~ ANEWN

2

ZZZZZ
—h—h—h —h

2.466 1 GHz
6.045 6 GHz
5.121 8 GHz
7.4310 GHz
9.677 4 GHz

56.325 dBm
54.224 dBm
-56.026 dBm

STATUS

Tx. Spurious NVNT g 2462MHz Ant1 Emission

Test Report

Tel:4000-875-382

0755-84829082

Web:Http://www.bkc-lab.com

Page 42 of 75



Shenzhen BKC Testing Co., Ltd.

Report No.: BKC25083629HE

 RL RF S0Q  AC SENSEINT ALIGHAUTO 02:27:02PM Aug 30, 2025
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Agilent

Tx. Spurious NVNT n20 2412MHz Ant1 Ref

Spectrum Analyzer - Swept SA
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